RFP #22-RG0128/AP — Ridge Manor Wastewater Reclamation Facility Capacity May 2023

CONTRACT

BOARD OF COUNTY COMMISSIONERS
HERNANDO COUNTY, FLORIDA
PROFESSIONAL SERVICES AGREEMENT
NO. 22-RG0128/AP

THIS Agreement made and entered into this day of 20
by and between HERNANDO COUNTY BOARD OF COUNTY COMMISSIONERS 15470 Flight Path
Drive, Brooksville, Florida, a political subdivision of the State of Florida, hereinafter called the County and Jones
Edmunds and Associates, Inc. duly authorized to conduct business in the State of Florida, hereinafter called the
Professional.

WITNESSETH:
SECTION 1.  The County does hereby retain the Professional to furnish certain services in connection with:

Providing Engineering Services for the Capacity Expansion of the Ridge Manor Wastewater Reclamation
[...]
Maintain copies of any documents accepted as proof of identify and/or employment authorization for all
new hires.

SECTION 25. INTERPRETATION

This Agreement shall not be construed for or against any party hereto, without regard to which party is wholly or
partly responsible for its drafting.

SECTION 26. TRAVEL
Engineering firms (Professional) requesting travel and subsistence reimbursement shall comply with Section
112.061, Florida Statutes (Current Edition).

SECTION 27. Attachments:

Exhibit "A" Scope of Services

Exhibit "B" Compensation and Method of Payment

Exhibit “C” Certificate of Insurance

Exhibit “D” Notice to Proceed

Exhibit “E” Supplementary Conditions for State Grant Requirements

IN WITNESS WHEREOF, the parties hereto have caused these present to be executed, the day and year first

above written.

(SEAL) BOARD OF COUNTY COMMISSIONERS
HERNANDO COUNTY, FLORIDA

Attest: Date: Date:

Douglas A. Chorvat, Jr., Clerk of Circuit Court Elizabeth Narverud, Chair
JONES EDMUNDS & ASSOCIATES, INC.

: Stanley F Forveira, .
Witness Z-W —44&4’ Byisxanley E.Ferreita, Jr. (Mar 11,2024 13:02 EDT‘v1
J Stanley F. Ferreira, Jr., PE

President & CEO

Bleerman 3/4/202¢



Exhibit A Scope of Services

JonesEdmundsS@)

YEARS 1974-2024

March 4, 2024

Alisa Pike, Procurement Coordinator

Hernando County Department of Purchasing and Contracts
15470 Flight Path Drive

Brooksville, Florida 34604

RE: Ridge Manor Water Reclamation Facility (WRF) Expansion and Emergency
Operations Structure (EQS)
RFP #22-RG0128/AP - Capacity Expansion — Ridge Manor WRF Project
Jones Edmunds Opportunity No.: 95144-190-23

Dear Ms. Pike:

Following our scope review and negotiation meeting on February 7, 2024, we revised our
Scope of Services and Fee to reflect the County comments and ideas for development of a
new Ridge Subregional WRF located in the center of the property to streamline approach for
preliminary design, permitting, final design and bidding services. We also separated out
construction-phase services for the Ridge Manor WRF Expansion to 2.0 million-gallons-per-
day (MGD) annual average daily flow (AADF) and Emergency Operations Structure (EOQS)
project.

The Scope of Services is divided into six tasks:

= Task 1 - Project Management and Meetings

= Task 2 - Preliminary Design Services

= Task 3 - Permitting-Phase Services

= Task 4 - Final Design and Bidding-Phase Services
= Task 5 - Construction-Phase Services

= Task 6 - Construction Observation Services

We propose to complete Tasks 1 through 4 for a total lump sum fee of $2,067,038. The
construction services (Task 5 and Task 6) will be completed on an hourly (time and
materials basis) for a not to exceed fee of $1,183,749. We expect a project design,
permitting, and ready to bid of approximately 18 months and construction phase duration of
approximately 24 months. Exhibit A - the Detailed Scope of Services and Schedule - and
Exhibit B - Task Fee Quotation Proposal - are attached to this letter. As always, we
appreciate this opportunity to serve the Hernando County community. If you have any
guestions or comments call me at (813) 262-2204.

-
~

Sincerely,
-
/ -

/ @ Ve o ok

Thomas W. Friedrich, PE, BCEE
Senior Consultant/Vice President

Enclosures/Attachments: Exhibit A — Detailed Scope of Services; Exhibit B — Task Fee Quotation Proposal

XC: Brad Smith - Project Manager; Ron Patel, PE — Engineering Division Manager, Hernando County
Brian Icerman, PE - Executive Director, Jones Edmunds



EXHIBIT A

RIDGE MANOR WATER RECLAMATION FACILITY (WRF)
EXPANSION AND EMERGENCY OPERATIONS STRUCTURE
(EOS)

DETAILED SCOPE OF SERVICES

1 PROJECT MANAGEMENT AND MEETINGS

1.1 PROJECT MANAGEMENT

Jones Edmunds, as the prime consultant, will manage the project and subconsultants
throughout the project from the preliminary design through WRF improvement startup and
construction closeout. Work will include routine coordination with the County Project
Manager (PM) including the following:

=  Communication — phone calls, emails, texts, and virtual and in-person team meetings.
= Monthly invoicing.
= Project schedule/updates.

1.2 KICKOFF MEETING AND INITIAL DATA REQUEST

Following the Contract Execution and Notice to Proceed (NTP), Jones Edmunds will set up an
in-person project kick-off meeting with the County. At the meeting, we will submit a Project
Plan that includes Contact List, Lines of Communication, Project Schedule with Major
Milestones, and County Goals and Critical Success Factors for the project. We will prepare
an initial data needs request and submit it to the County PM 1 week before the meeting to
allow staff to determine data availability for discussion at the meeting. Following the
meeting, a site visit will be conducted with County staff and design team members.

1.3 MONTHLY PROJECT REVIEW MEETINGS

Monthly project review meetings will begin after the kickoff meeting and continue during the
preliminary design, permitting, final design, and bidding-phase services. The meetings will
be set up as a combination of virtual (Zoom) and in-person meetings based on discussions
with the County PM. During the construction-phase, monthly progress review meetings will
be performed under that project.

1.4 SHAREFILE MANAGEMENT

Jones Edmunds will establish a Citrix ShareFile Site to allow Jones Edmunds, our
subconsultants, the County PM, and County engineering and operations staff to share data,
engineering submittals and drawings, permit applications, construction submittals, and final
Record Drawings.

95144-190-23 1
March 2024 Ridge Manor WRF Expansion and Emergency Operations Structure



1.5 DELIVERABLES

Jones Edmunds will distribute PDF copies of the Project Plan and meeting minutes via e-mail
within 10 calendar days of the kickoff meeting and monthly project review meetings.

2 PRELIMINARY DESIGN SERVICES

Jones Edmunds will complete preliminary design services that will serve as the basis of the
design for the remainder of the project. The goal of this task is to develop preliminary WRF
site layout alternative concept plans for discussion and selection with the County, collect
and analyze field data, analyze the field data, perform preliminary engineering calculations
for unit treatment processes, and document these findings in a Basis of Design Report
(BODR) and 30% Design Plans.

2.1 WRF CAPACITY EXPANSIONS AND UNIT TREATMENT PROCESS
IMPROVEMENTS

The County has requested that the existing 0.75-MGD-AADF WRF expansion occur in two
phases to address the rapid growth in the service area. Phase I will be an expansion to
2.0 MGD AADF, and Phase II will be an expansion to 4.0 MGD AADF. The WRF will include
the preliminary and final design of the following structures, site work and unit treatment
processes:

= WRF administration office and laboratory facility with essential building requirements
and designed and permitted as an EOS for use during critical storm events and with a
shared area for 10 to 15 workstations with the flexibility to serve multiple functions. The
structure will be hardened and designed for Category 5 wind-load rating and include a
high-speed fiber internet connection.

= Site lighting for the new WRF area and EOS and as needed on the existing WRF site.

= Headworks with fine screens, screening compactors, grit removal, grit washing, and odor
control system. The headworks structure will be set at an elevation to allow a gravity-
flow design from the headworks through all unit treatment processes and allow
reclaimed water recharge to the rapid infiltration basins (RIBs).

= The County operations staff prefers 5-Stage Step-Feed BNR configuration currently used
at the Airport Regional WRF expansion which includes anoxic basins with mixers and
aeration basins with centrifugal blowers with fine-bubble diffuser systems. County
operations staff is satisfied with performance and wants to standardize unit treatment
processes and equipment where and when feasible.

=  BioWin® modeling of the proposed solution to develop the final sizing of unit treatment
processes and the ability of the WRF to meet low-level Total-N with increased plant flow
and loads, vacuum truck offloading, and recycle loads from the aerobic digester and
centrifuge decant.

= A new WRF design for the requested 2.0-MGD AADF-WRF with ease for expansion to
4.0 MGD AADF and future expansions as needed over the next 20 years or to buildout
and to allow direct gravity flow discharge to RIBs for recharge.

= Hydraulic design to provide gravity-flow hydraulics through the new WRF and unit
treatment processes at AADF and peak hourly flow (PHF) conditions with the largest unit
out of service.

95144-190-23 2
March 2024 Ridge Manor WRF Expansion and Emergency Operations Structure



®= The unit treatment processes tankage and design includes the following:

Anoxic treatment tanks with mechanical mixers. A workshop will be conducted with
operations staff on mechanical mixer technology, reference installations, and
operation and maintenance (O&M) to allow input on the final selection of mixer type
and manufacturer.

Aerobic treatment tanks with multi-stage centrifugal blowers and fine bubble
diffusers.

Reaeration tanks with fine bubble diffusers.

Splitter boxers to efficiently split flow and isolate tanks for maintenance.

316 SS slide gates setup with drive nut to mate to a portable gate. The actuator will
be supplied by Total Lockout or Green Power Line to match the gates installed at
Airport WRF step feed tanks.

Final clarifiers with spiral blade mechanisms, scum collection, and scum pump
stations to pump to aerobic digester for processing.

Return activated sludge (RAS) and waste activated sludge (WAS) pump stations with
sludge grinder on WAS line feeding the aerobic digesters.

Chlorine contact tanks (CCT) sized to meet public access reuse (PAR) standards with
15-minutes contact time at design PHF and minimum 1 mg/L chlorine residual.
Chlorine building for sodium hypochlorite storage tanks and chemical feed pumps
adjacent to the WRF access road to allow chemical delivery with 6,000-gallon tank
trucks.

Clearwell at the end of the CCTs for plant water pump station and future reclaimed
water transfer pumps to pump to a future ground storage tank.

Additional aerobic digester tank capacity for waste sludge storage designed for a
minimum 10-day capacity at the maximum month production at 2 MGD AADF. The
aerobic digesters will be sized for ease of expansion with additional tankage added
for expansion to 4 MGD AADF.

Centrifuge dewatering facility with four bays: Two centrifuge bay, one equipment and
polymer storage bay, and one for storage with a loft area for parts storage.
Plant-drain pump station(s) with gravity sewer and manholes to allow drainage of
process tanks and collection of drains from structures and sanitary sewer from
administration building.

Covered vacuum truck dump station (to match the similar design for the recent Glen
WRF improvements) with gravity drain to plant drain system.

480-volt electrical motor control centers (MCCs), switchgear, and backup emergency
generators to power the plant and provide backup power to operate facility and EOS
(with all workstations in operation) in emergency situations.

A Supervisory Control and Data Acquisition (SCADA) system for the monitoring and
control of the WRF process.

= For future production of reclaimed water for unrestricted PAR customers (i.e., golf
course ponds and associated common areas of developments), a WRF layout of unit
processes and hydraulic profile to allow ease of incorporating future effluent filters (disk
or sand filters) to meet effluent requirements of 5 mg/L total suspended solids (TSS),
addition of reclaimed water transfer pumps to the CCT clearwell, and siting of reclaimed
water ground storage tanks and high-service pump station.

95144-190-23 3
March 2024 Ridge Manor WRF Expansion and Emergency Operations Structure



2.2 WRF SI1ITE LAYOUT ALTERNATIVES

Jones Edmunds will conduct a workshop meeting with County staff to review the layout of
the WRF unit treatment processes at the center of the site with the goals to mitigate
nuisance odors and noise at north, south, and west sides of property boundaries. The new
WRF in the center of the existing site (between RIB 1 and RIB 2) to allow gravity flow from
the headworks through the CCTs and to the RIBs. Provide roadways for vehicle and truck
access for O&M of the WRF unit treatment processes and parking for the
Administration/EOS.

2.3 DELIVERABLES

Jones Edmunds will provide the County with the meeting minutes, the WRF site layout
discussed, and the updated version incorporating the County’s comments at the meeting
within 10 business days of the meeting.

2.4 ADMINISTRATION/EOS

Jones Edmunds and our Architect will conduct an Administration/EOS workshop meeting
with County staff to discuss the functional spaces desired such as offices, breakroom,
multiuse area for use as emergency operations, men and women locker rooms, control
room, electrical room, HVAC/washroom, and SCADA closet. We will discuss layout ideas to
allow the architect to develop a concept drawing to submit to County staff for review and
comment.

2.5 DELIVERABLES

Jones Edmunds will provide the County with the meeting minutes and an updated version of
a concept plan view of the Administration/EOS selected by the County at the meeting within
10 business days of the meeting.

2.6 WASTEWATER COLLECTION SYSTEM LIFT STATION EVALUATION

Jones Edmunds will conduct a meeting with County staff to discuss and evaluate the
wastewater collection system lift stations that pump to the Ridge Manor WRF headworks
based on the proposed site layout evaluation for the new WRF that will allow gravity flow
through the entire WRF and into the RIBs for recharge. We will look at the existing lift
station pump’s ability to pump based on the future flow and total dynamic head (TDH)
conditions. We will make recommendations for pump upgrades (new impellors, new pumps,
or no change) and document required improvements at each pump station (as needed). An
alternative approach to be considered is to leave all existing lift stations as is and construct
a master pump station at the WRF with variable frequency drives (VFDs) on the pumps to
assist in pumping a consistent wastewater flow rate to the WRF. If a master pump station is
selected, it will be provided with bypass motor starters to provide continued operation in the
event of VFD failure. The findings and recommendations will be provided in a Technical
Memorandum (TM).

95144-190-23 4
March 2024 Ridge Manor WRF Expansion and Emergency Operations Structure



2.7 DELIVERABLES

Jones Edmunds will provide the County with the meeting minutes within 10 business days of
the meeting. The TM on wastewater collection system evaluation with recommendations will
be submitted to the County within 21 days after the meeting.

2.8 DATA COLLECTION AND PRELIMINARY ENGINEERING

Jones Edmunds will contract with the subconsultants listed below to perform field data
collection and preliminary engineering services:

SURVEY — COASTAL ENGINEERING ASSOCIATES, INC.

Site Topographic Survey — Coastal will conduct a topographic survey of the RIBs and the
WREF site to document the property boundary, existing topography, buried utilities, and
above-grade structures and piping for the construction of the new facility structures,
piping, and planned improvements.

Structure Survey — Coastal will survey the existing WRF top of walls (TOW), weirs,
channel bottom, gates, hydraulic control points, and critical gravity flow piping
elevations to allow an update of the WRF hydraulic profile to evaluate any structures for
reuse for the WRF expansion.

Endangered Species (Biotic) Survey — Coastal will conduct an endangered species survey
in the RIBs and the WRF site area proposed for construction of improvements to identify
endangered/protected species. A report will be prepared on the findings and discussion
of the specifications and drawings that will be prepared for gopher tortoise or other